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ITEM REFERENCE PART # PART NAME QTY. MODEL NOTE

1 HG-001 C-0816 HAND GRIP PAIR, FOAM 1 T6 colors (to indicate here)

HG-002 C-0711 HAND GRIP PAIR, FOAM 1 T5 / Jogo colors (to indicate here)

2 BL-009 C-9715 BRAKE LEVER PAIR 1 T6 / T5 / Jogo

3 HB-018 W-9720 HANDLEBAR 1 T5 / Jogo V handlebar

HB-019 W-9Z20 HANDLEBAR 1 T6 V handlebar

4 BT-056 S-0T66 BOLT, M6 x 36 x 10 (DIN 912) 1 T6 / T5 / Jogo

5 WA-001 P-0027 WASHER 11 x 6.4 x 1.6 (DIN 433) 2 T6 / T5 / Jogo

6 BT-010 S-0224 BOLT, M5 x 15 - countersink philips (DIN 965) 8 T6 / T5 / Jogo

7 DK-005 P-0766 - A DECK 2 T6 / T5 / Jogo

8 NT-004 C-0C13 NUT, M6 NYLOCK (DIN 985) 1 T6 / T5 / Jogo

9 CSS-002 P-0716 - A/S-0808/P-0027 CLAMP SET, STEERING AXLE 1 T6 / T5 / Jogo

10 BUS-001 P-0701 BUSHING, STEERING 2 T6 / T5 / Jogo

11 PUS-006 P-0709/P-0711/P-0712/P-0708 PU BUSHING SET 2 T6 / T5 / Jogo with 2 washers and 1 retaner ring

12 YKS-005 P-0703/P-0704/P-0711/P-0712/S-0815 - B YOKE SET 1 T6 / T5 / Jogo with 1 bushing, 2 bolts and 4 washers

13 AXS-018 S-0703/S-0704/P-0714/P-0702/P-0705 AXLE SET, MAIN 1 Jogo with bolt, 2 washers and 4 plastic bushings

AXS-019 P-9Z02/P-9Z01/P-0702/P-0705 AXLE SET, MAIN 1 T6 / T5 with 4 plastic bushings

14 AB-027 TW-9741 ARM BASIC, RH 1 T5 / Jogo

AB-037 TW-9Z41 ARM BASIC, RH 1 T6

15 AB-028 TW-9750 ARM BASIC, LH 1 T5 / Jogo

AB-038 TW-9Z50 ARM BASIC, LH 1 T6

16 FS-001 W-9701 - B FRONT STRUCTURE WELDED 1 Jogo

FS-002 W-9701 - C FRONT STRUCTURE WELDED 1 T5

FS-004 W-9Z01 FRONT STRUCTURE WELDED 1 T6

17 PBS-007 P-0706 - A/S-0719/P-0707 - A/C-0812/C-0710 PAD SET, BRAKE 2 T6 / T5 / Jogo

18 WS-002 P-9360 / C-0801 / P-0233 WHEEL SET, 6" PU 3 T6 with bearings and spacer (spec colors rim and pu)

WS-003 P-9720/C-0801/P-0733 WHEEL SET, 5" PU 3 T5 / Jogo with bearings and spacer (spec colors rim and pu)

19 AX-003 S-0701/S-0815 - B AXLE, WHEEL 3 T6 / T5 / Jogo with bolt

20 BT-039 S-0720 SCREW, FAIRING (4 x 15 x 7) 4 Jogo

21 BKT-009 P-0718 CLAMP, FAIRING T5 2 Jogo

22 FAR-002 P-0717 - A FAIRING 1 Jogo spec color

23 SA-010 W-9736 STEERING AXLE, T5 1 T5 / Jogo

SA-011 W-9Z35 STEERING AXLE, T6 1 T6

24 PLU-004 P-0755 - A PLUG, HANDLEBAR END 2 T6 / T5 / Jogo from May-2013

25 WA-001 P-0027 WASHER 11 x 6.4 x 1.6 (DIN 433) 3 T6 / T5 / Jogo

26 BT-001 S-0808 BOLT, M6 x 20 x 10 (DIN 912) 3 T6 / T5 / Jogo

27 WA-011 P-0712 WASHER, PU BUSHING INSIDE 2 T6 / T5 / Jogo

28 WA-010 P-0711 WASHER, PU BUSHING OUTSIDE 2 T6 / T5 / Jogo

29 RTR-002 P-0708 RETAINER RING, PU BUSHING 2 T6 / T5 / Jogo 35mm DIN 472 (37 x 1.5)

30 BT-015 S-0815 - B BOLT (M6 x 10 x 13.5) 6 T6 / T5 / Jogo M6 x 10 hex5

31 YBU-004 P-0704 BUSHING, YOKE 1 T6 / T5 / Jogo

32 BT-036 S-0704 BOLT, MAIN AXLE (M6 x 12 x 15) 1 Jogo

33 BUS-003 P-0705 BUSHING B, MAIN AXLE 4 T6 / T5 / Jogo

34 BUS-002 P-0702 BUSHING A, MAIN AXLE 2 T6 / T5 / Jogo

35 BE-001 C-0801 BEARING, WHEEL - ABEC 5 6 T6 / T5 / Jogo bearing 608ZZ

36 SW-017 P-0733 SPACER, WHEEL BEARING 3 T5 / Jogo

SW-012 P-0233 SPACER, WHEEL BEARING 3 T6

37 BCS-008 S-0723/S-0724 BRAKE CABLE SET, PAIR 1 T5 / Jogo cables with housings

BCS-012 S-0Z23/S-0Z24 BRAKE CABLE SET, PAIR 1 T6 cables with housings

38 BT-040 S-0725 BOLT, STEERING STOPPER (M5 x 32 x 8.5) 1 T6 / T5 / Jogo

39 NT-002 C-0812 NUT, M5 NYLOCK 1 T6 / T5 / Jogo

40 WA-020 P-0723 WASHER, Ø20 x Ø6.2 x 1.5 1 T6 / T5 / Jogo
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